

CHART STARTED: DDMMYYYY

Chart.....of.....

Syringe driver and variable as required drug prescription and administration record

Patients and carers: if you require further support/ additional medicines, please contact.....
(insert number for single point of contact)

| | | | | | | | | | | | | | | | | | | | | | |
|--|---|------------|---|---|---|---|---|---|---|--|--|---|---|---|---|---|---|---|---|---|---|
| SURNAME | | FIRST NAME | | NHS NO. | | | | | | | | | | | | | | | | | |
| | | | | <table border="1"> <tr> <td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td> </tr> </table> | | | | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | | | | | | | | |
| ADDRESS | | | | DATE OF BIRTH | | | | | | | | | | | | | | | | | |
| | | | | <table border="1"> <tr> <td>d</td><td>d</td><td>m</td><td>m</td><td>y</td><td>y</td><td>y</td><td>y</td><td>y</td><td>y</td> </tr> </table> | | | | | | | | d | d | m | m | y | y | y | y | y | y |
| d | d | m | m | y | y | y | y | y | y | | | | | | | | | | | | |
| Postcode: | | | | KNOWN SENSITIVITIES/ ALLERGIES | | | | | | | | | | | | | | | | | |
| GP/CONSULTANT | | | | INCLUDE NATURE OF REACTION: | | | | | | | | | | | | | | | | | |
| OTHER THINGS YOU MAY NEED TO KNOW ABOUT THE PATIENT'S MEDICINES | | | | Signed: _____ Date: _____ | | | | | | | | | | | | | | | | | |
| <i>Eg other important medicines; patches, oral analgesia, previous syringe driver doses, etc</i> | | | | | | | | | | | | | | | | | | | | | |

Advice for health and social care professionals and patients, family and carers

Contact number: 0330 158 8011:

option 1: Advice for Health and Social Care Professionals

option 2: Advice for patients, family and carers

NHS Ipswich Regional Medicines Information Service: 01473 704431 (healthcare care professionals for technical queries on medicines e.g. compatibility)

Prescribing

1. Use BLOCK LETTERS and approved units.
2. All entries must be signed and annotated with the name of prescriber in block letters
3. Ensure all required information has been completed and **diluent** is prescribed.
4. Chart **must** be reviewed regularly, by a prescriber, to ensure medicines remain clinically appropriate
5. To discontinue a drug or change the dose, strike through this row. **Date and initial**, then re-write the prescription in the row below
6. When this chart is full, all prescriptions should be cancelled and current treatment re-written on a new chart.

Medicines Administration

1. Check entries in EVERY section to avoid omissions.
2. Check doses are appropriate and compatibility of mixes.
3. Check expiry dates and visual check of medicines
4. RECORD each dose by initialling the appropriate box and stating the amount given.
5. Record any non-administration in the patient's record
6. Order further supplies in good time, especially for weekends and bank holidays

For NNUH/GEH pharmacy use

Clinical check and date:

Syringe driver ID:

| | | |
|--|--|---|
| <h2 style="text-align: center;">Continuous subcutaneous infusion (CSCI) chart</h2> <p style="text-align: center;">All doses to be given s/c via driver over 24hrs and continued until review</p> | <p>Patient's name: _____</p> <p>DOB: _____</p> <p>NHS No.: _____</p> | <p>Health professionals: <i>Need advice?</i></p> <p><i>See front page for details of the palliative care advice line and medicines information service</i></p> |
|--|--|---|

| A | Drug and Diluent | B Indication | C Circle/Delete as appropriate | D Start dose | E Max Dose | F Increase in increments of | Dose | Date Time Signature | Dose | Date Time Signature |
|-------------------------------|--------------------------|---------------------|-----------------------------------|-----------------|---------------|--------------------------------|------|---------------------|------|---------------------|
| Start date | 1 Diamorphine | Pain | *Needed / *Only start if reqrd | 5mg | 10mg | 2.5mg | | EXAMPLE | | |
| | 2 Midazolam | Restlessness | *Needed / *Only start if reqrd | 5mg | 10mg | 2.5mg | | | | |
| Prescriber's name & Signature | 3 Hyoscine butyl bromide | Secretions | *Needed / *Only start if reqrd | 60mg | 120mg | 20mg | | | | |
| | 4 Haloperidol | Nausea and vomiting | *Needed / *Only start if reqrd | 2.5mg | 5mg | 2.5mg | | | | |
| Rate: over 24 hours | Diluent: G | | | | | | | | | |
| Start date | 1 | | *Needed / *Only start if reqrd | | | | | | | |
| | 2 | | *Needed / *Only start if reqrd | | | | | | | |
| Prescriber's name & Signature | 3 | | *Needed / *Only start if reqrd | | | | | | | |
| | 4 | | *Needed / *Only start if reqrd | | | | | | | |
| Rate: over 24 hours | Diluent: | | | | | | | | | |
| Start date | 1 | | *Needed / *Only start if reqrd | | | | | | | |
| | 2 | | *Needed / *Only start if reqrd | | | | | | | |
| Prescriber's name & Signature | 3 | | *Needed / *Only start if reqrd | | | | | | | |
| | 4 | | *Needed / *Only start if reqrd | | | | | | | |
| Rate: over 24 hours | Diluent: | | | | | | | | | |
| Start date | 1 | | *Needed / *Only start if reqrd | | | | | | | |
| | 2 | | *Needed / *Only start if reqrd | | | | | | | |
| Prescriber's name & Signature | 3 | | *Needed / *Only start if reqrd | | | | | | | |
| | 4 | | *Needed / *Only start if reqrd | | | | | | | |
| Rate: over 24 hours | Diluent: | | | | | | | | | |
| Start date | 1 | | *Needed / *Only start if reqrd | | | | | | | |
| | 2 | | *Needed / *Only start if reqrd | | | | | | | |
| Prescriber's name & Signature | 3 | | *Needed / *Only start if reqrd | | | | | | | |
| | 4 | | *Needed / *Only start if reqrd | | | | | | | |
| Rate: over 24 hours | Diluent: | | | | | | | | | |

| | | |
|--|---|--|
| Anticipatory, breakthrough and when required medication | Patient's name: DOB: NHS No.: | |
|--|---|--|

| 1. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
|---------------------------------|-----------------------------|---------------|--|--|--|--|--|--|--|--|--|--|--|
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |
| 2. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |
| 3. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |
| 4. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |
| 5. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |
| 6. Drug (approved name) | Route | Date/ Time | | | | | | | | | | | |
| Dose | Min interval / max in 24hrs | Dose | | | | | | | | | | | |
| Indication & other Instructions | | | | | | | | | | | | | |
| Prescriber's name & Signature | Date | Given By | | | | | | | | | | | |

| | | |
|--|---|---|
| Continued from previous section | Patient's name: DOB: NHS No.: | <p><i>Health professionals:</i> Need advice?</p> <p>See front page for details of the palliative care advice line and medicines information service.</p> |
|--|---|---|

| | | | | | | | | | | | | | | | | | | | |
|-----------|--|--|--|--|--|--|--|--|--|--|--|--|--|--|--|--|--|--|--|
| Date/Time | | | | | | | | | | | | | | | | | | | |
| Dose | | | | | | | | | | | | | | | | | | | |
| Given By | | | | | | | | | | | | | | | | | | | |
| Date/Time | | | | | | | | | | | | | | | | | | | |
| Dose | | | | | | | | | | | | | | | | | | | |
| Given By | | | | | | | | | | | | | | | | | | | |
| Date/Time | | | | | | | | | | | | | | | | | | | |
| Dose | | | | | | | | | | | | | | | | | | | |
| Given By | | | | | | | | | | | | | | | | | | | |
| Date/Time | | | | | | | | | | | | | | | | | | | |
| Dose | | | | | | | | | | | | | | | | | | | |
| Given By | | | | | | | | | | | | | | | | | | | |
| Date/Time | | | | | | | | | | | | | | | | | | | |
| Dose | | | | | | | | | | | | | | | | | | | |
| Given By | | | | | | | | | | | | | | | | | | | |

